

VAD Chemotherapy: Vincristine, Doxorubicin, Dexamethasone

Contact Physician: _____

Diagnosis: _____

Cycle: _____

Weight: _____ **Height:** _____ **BSA:** _____

Adjusted IBW: _____ **Adjusted BSA:** _____

Allergies: _____

1. Hydration:

2. Pre - Medications: (check the appropriate medications)

- Dolasetron: 100mg PO daily, Days 1-4
- Lorazepam: 0.5-1.0 mg PO or IV every 4 hours prn nausea
-

3. Other Medications: (check the appropriate medications)

- Allopurinol: 300mg PO daily for _____ days
- Acyclovir: 400mg PO BID
- TMP/Sulfa: 80/400mg 2 tablets PO BID every Sat/Sun
- Antifungal:
- GI prophylaxis:
-

4. Chemotherapy:

- **Vincristine** 0.4mg/day continuous IV infusion over 24 hours, for a total of 96 hours, Days 1-4. (total dose 1.6mg/M²)
- **Doxorubicin** (9mg/M²/day) _____ mg/day continuous IV infusion over 24 hours, for a total of 96 hours, Days 1-4. (total dose 36mg/M²)
- **Dexamethasone:** (check the appropriate regimen)
 - For odd cycles: 40mg/day PO daily, days 1-4, days 9-12, days 17-20.

- For even cycles: 40 mg PO daily, Days 1-4.
- Dexamethasone 40 mg PO daily, Days 1-4 and Days 15-18 (every 2 weeks each cycle).

Signed: _____ Pager: _____

Reference: New England J Medicine 310 (21) 1353-1356, 1984.

Updated:

Expires:

Medicine/heme/MM